_()regon Department of Environmental Quality

Western Region Salem Office
4026 Fairview Industrial Dr SE
Salem, OR 97302

(503) 378-8240

FAX (503) 373-7944

July 3, 2024 TTY 711

Tina Kotek, Governor

Steve James

City of Bandon
P.O. Box 67
Bandon, OR 97411

Re: NPDES permit Applicant Review Period
Comments Due: July 19, 2024, 5 p.m.
File no. 5664
Permit no. 101546
EPA no. OR0020206
Facility: Bandon WWTP, 80 Fillmore Ave. SE, Bandon
Coos County

Enclosed please find the applicant review drafts for your proposed National Pollutant Discharge Elimination
System permit including a copy of the public notice, permit, and fact sheet. Please review these documents
and submit your comments to:

Trinh Hansen, Water Quality Permit Coordinator
[...]
SECTION E. DEFINITIONS

El.

BOD or BODs means five-day biochemical oxygen demand.

Revision 1.2024 Version 8.1



Expiration Date: DRAFT

EPA Ref. Number: OR0020206
Permit Number: 101546

File Number: 5664

Page 31 of 31 Pages

E2. CBOD or CBOD;s means five-day carbonaceous biochemical oxygen demand.

E3. TSS means total suspended solids.

E4. Bacteria means but is not limited to fecal coliform bacteria, total coliform bacteria, Escherichia coli (E. coli)
bacteria, and Enterococcus bacteria.

E5. FC means fecal coliform bacteria.

E6. Total residual chlorine means combined chlorine forms plus free residual chlorine

E7. Technology based permit effluent limitations means technology-based treatment requirements as defined in
40 CFR § 125.3, and concentration and mass load effluent limitations that are based on minimum design
criteria specified in OAR 340-041.

E8. mg/l means milligrams per liter.

E9. ug/l means microgram per liter.

E10. kg means kilograms.

E11.m%/d means cubic meters per day.

E12. MGD means million gallons per day.

E13. Average monthly effluent limitation as defined at 40 CFR § 122.2 means the highest allowable average of
daily discharges over a calendar month, calculated as the sum of all daily discharges measured during a
calendar month divided by the number of daily discharges measured during that month.

E14. Average weekly effluent limitation as defined at 40 CFR § 122.2 means the highest allowable average of daily
discharges over a calendar week, calculated as the sum of all daily discharges measured during a calendar
week divided by the number of daily discharges measured during that week.

E15.Daily discharge as defined at 40 CFR § 122.2 means the discharge of a pollutant measured during a calendar
day or any 24-hour period that reasonably represents the calendar day for purposes of sampling. For
pollutants with limitations expressed in units of mass, the daily discharge must be calculated as the total mass
of the pollutant discharged over the day. For pollutants with limitations expressed in other units of
measurement, the daily discharge must be calculated as the average measurement of the pollutant over the
day.

E16.24-hour composite sample means a sample formed by collecting and mixing discrete samples taken
periodically and based on time or flow.

E17.Grab sample means an individual discrete sample collected over a period of time not to exceed 15 minutes.

E18. Quarter means January through March, April through June, July through September, or October through
December.

E19. Month means calendar month.

E20. Week means a calendar week of Sunday through Saturday.

E21. POTW means a publicly-owned treatment works.

Revision 1.2024 Version 8.1



National Pollutant Discharge Elimination System
Permit Fact Sheet

DEQ| City of Bandon

State of Oregon

Depariment of

Environmental

Quality

Permittee City of Bandon
Bandon Wastewater Treatment Plant (WWTP)
P.O. Box 67
Bandon, OR 97411

Existing Permit Information File Number: 5664

Permit Number: 101546

EPA Reference Number: OR0020206
Category: Domestic

Class: Minor

Expiration Date: 10/31/2024

Permittee Contact Steven H. James
Supervisor
541-347-9122

80 Fillmore Ave SE
Bandon, OR 97411

Receiving Water Information Receiving stream/NHD name: Coquille River

NHD Reach Code & % along reach: 17100305000010,
7.67%

USGS 12-digit HUC: 171003050506, Ferry Creek-
Coquille River

OWRD Administrative Basin: South Coast

ODEQ LLID & River Mile: 1244273431235-0.8
Assessment Unit ID: OR_EB 1710030505 01 100284

Proposed Action Permit Renewal
Application Number: 948188
Date Application Received: 11/29/2023

Permit Writer Olivia Stoken
971-867-1077
Date Prepared: (final date prior to PN)

v06/03/2021 Page 1 of 32



1.
2.

o

8.

NPDES Permit Fact Sheet
City of Bandon

Table of Contents

INtrOdUCHION ... ———————————— 4
= T3 1 1120 B T=X=T o2 g ] o £ o o 4
2.1 WaSteWater FACIIILY ....c.coecuiiiiiiiieiiie ettt ettt st e v s s e snee e 4
2.2 ComPliance HISOTY .......ceuiiriiiiiieiiieeiieeie ettt ettt ettt ettt e s e e aesab e e beeeaseenseesnseens 8
B BN 10 4 111 1 1<) SO SR SRS 8
2.4  Industrial Pretreatment..........ccoooieiiiiiiienie ettt ettt sie e s s e e ve et e sebeeseesaneens 8
2.5 Wastewater ClasSifiCatioN. .......cceeruiieiiierieeitierie ettt ettt st e e satesaeenieeeebeebeesnseeseesaseens 8
Schedule A: Effluent Limit Development..............oiiiiciiimecrcii e e 8
3.1 EXisting Effluent LIMitS.......c.cooiiiiiiiiiiiiiienie ettt ettt eae e ve e e sve e snae e 8
3.2 Technology-Based Effluent Limit Development.............ccccoeoueeiieriiiiiienieeiieeieeeeene 9
3.3 Water Quality-Based Effluent Limit Development...............cccoceeviiniiienieniieieeeeeee. 12
3.4 ANtDACKSIIAING ....couiiiiiiiiiieii ettt ettt st eaees 26
3.5 ANtAe@radation.........cccuieiiiiiiieiieeieeie et ee ettt et et e et e sttt e stb e et e eaaeenbeeenbeenneas 26
3.6 'Whole EffTUent TOXICITY ...eeevieruierieeiiieeieeitie et eiee et eitesteesteesiteenbeessbeeseesaaeenseessneenneas 26
3.7 GIOUNAWALET ...eouvvieniieeiie ettt et ettt e ettt e st e ebeestbeebeesabeeseessseenseassseenseessseanseassseenseas 26
Schedule A: Other Limitations.........ccccccoviiiimemnnnsrr s 26
4.1 MIXING ZONC.....eieiiieiieeitiasiieeieeetieeteestteeteesaeeeseesstesseessseanseansseensaessseanseessseeseessseenseensns 26
4.2 BIOSOLIAS .euevieiiieiieee ettt ettt ettt et e et e e nb e e taeetaeenaeenneeenne 26
4.3 ChIOTING USAGE......ccoctieiieiieeiieeiieeiteete et eite et e siteeteesateebeessaeeseessseenseessseenseenaseenseennns 27
Schedule B: Monitoring and Reporting Requirements............ccccveeeeeciiiiiiiinnnnes 27
Schedule C: Compliance Schedule..........oo e 28
Schedule D: Special Conditions..........ccoiiiieciiiiiiccr e e 28
7.1 Inflow and INfIEation..........ceeviiiiiiiiiei e 29
7.2 Emergency Response and Public Notification Plan...........cccecevieniniiniininiencincnnne 29
7.3 Exempt Wastewater Reuse at the Treatment System ...........cccoeevevieriiienieniiienieeieeen. 29
7.4  Biosolids Management Plan ............ccccoociiiiiiiiiiiiiiceee e 29
7.5 Wastewater Solids Transfers.........ccoeiieiciieiieiiiieiieeie ettt 29
7.6  Hauled Waste Control PIan...........cccoocieiiiiiiiiiiiiiieeee e 29
7.7 Hauled Waste Annual REPOTt ........c.ooouiiiiiiiiiiiiiiciiecie et 29
7.8 Operator CertifiCatiON ........ceuieriieiieeiieiieeiee ettt ete et este et e saeebeesabeenseassseeneeas 29
7.9 InAUStrial USET SUIVEY ...ccueiiuiiiiieiiieiieeie ettt ettt ettt ettt e ssbeebeesaaeenseessseenseas 30
7.10 OUtfall INSPECLION.....eeiuiiiiieeiiieiieeie ettt ettt ettt ettt e sabe et essbeebaesabeesseassseenseas 30
Schedule F: NPDES General Conditions .........ccccceeiiiiiiinisnsssnssnssssssse e 30

v06/03/2021 p.2 0of 32



Appendix A: Temperature Reasonable Potential Analysis...........cccommmmmenciiiiiiiinnnnes 31
Appendix B: Thermal Plume Reasonable Potential Analyses........cccceeueniiiiiiiinnnnes 32

List of Tables

Table 2-1: List Of OUtTAllS......coiiiiiii e e 8
Table 3-1: Existing Effluent LAmits ..........cccueeiiiiriiiiiiiiiieiiee ettt et 9
Table 3-2: Comparison of TBELs for Federal Secondary Treatment Standards and Oregon Basin-
SPECIfIC DESIZN CTILOTIA ..eeuvvieuiieiiieiieiieetteeie et eeite et estte et eesteeeabeeteeesbeenseeesbeeseesnsatnseesnbeenseannns 10
Table 3-3: Design Flows and Concentrations LIMIts ..........ccccveervieeiiieeniieeiieeciieeseeeeieee e 11
Table 3-4: BODs and TSS Technology Based Effluent Limits..........c.cccceeiiiiiiiiiiniiniieieeis 12
Table 3-5: 303(d) and TMDL Parameters .........ccccveeeuieeriiieeniieesieeeiieeeriveeeisaeeesasesssnsessneeesneeens 13
Table 3-6: APPIICADIE WLAS .....cooiieiieeieeee ettt ettt s e et e aeesbeessseesaesnseens 13
Table 3-7: Domestic Toxic Pollutants 0f CONCEIN .........cocuiiiiiiiiiiiiiiiieie e 15
Table 3-8: Pollutants 0f CONCEIN ........ccuiiiiiiiiiiiieieiieeee ettt 15
Table 3-9: Dry Weather Dilution ValUes...........cooviiiiiiiiiiieiie ettt 17
Table 3-10: Wet Weather Dilution ValUues ...........coocuiiiiiriiiiiiieiiicieesie et 18
Table 3-11: pH Reasonable Potential ANalYSIS .......cccoieeiiiiieiiieiiiieiiieeciee e 19
Table 3-12: Temperature Criteria Information .............ccoeiierueeriiieiieiiieeieeeeee e 20
Table 3-13: Temperature Criterion Effluent Limits...........cccociiieiiieiiiieeiiie e 21
Table 3-14: Thermal Plume Effluent Limit........cccocciiiiiiiiiiiiiiicieeeeeeee et 22
Table 3-15: Proposed Enterococcus LImitS ........cccvieiiuiieiiiiieniiiieiiie e 22
Table 3-16: Proposed Fecal Coliform LAmits .......cccc.eerieriieriieniieiieeieeiiecee et 22
Table 3-17: Ammonia Analysis Information - SUMMET ...........ccccveeiiiiiiiieiieeceeeeee e 24
Table 3-18: Ammonia Analysis Information - Winter ...........ccoceeverieninienieneenenieneeieneeeeen 25

List of Figures

Figure 2-1: Facility LOCAtION ......cccuviiiiiieiiieeeiie ettt e e e e e e esaeeesaeeenneeeennes 6
Figure 2-2: Line Drawing of Wastewater Treatment. ............ccoevveeeiienieeiiienieeieeie e 7
Figure 3-1: Bandon Outfall With Current Regulatory Mixing Zone (red circle) and Proposed

Regulatory Mixing Zone (YEIloOW CITCIE) ....c.eieiiiiiiiiiiieiiiiiiecectee et 16
Figure 5-1: Proposed Receiving Water Monitoring Area Outside of Effluent Plume.................. 28

v06/03/2021 p.3 of 32



NPDES Permit Fact Sheet
City of Bandon

1. Introduction

As required by Oregon Administrative Rule 340-045-0035, this fact sheet describes the basis and
methodology used in developing the permit. The permit is divided into several sections:

Schedule A — Waste discharge limitations

Schedule B — Minimum monitoring and report requirements
Schedule C — Compliance conditions and schedules
Schedule D — Special conditions

Schedule E — Pretreatment conditions

Schedule F — General conditions

A summary of the major changes to the permit are listed below:

Schedule B:

¢ Influent and effluent monitoring requirements in Tables B2 and B3 have been updated to
meet current monitoring matrix requirements.

e Receiving stream monitoring in the Coquille River Estuary upstream of Outfall 001 has
been added in Table B4.

2. Facility Description
2.1 Wastewater Facility

The City of Bandon (population about 3,321) owns and operates an activated sludge type
wastewater treatment plant (WWTP) with a current average dry weather design flow (ADWDF)
of 0.50 million gallons per day (MGD) and an average wet weather design flow (AWWDF) of
0.82 MGD. The treatment facility was originally constructed in 1970 and discharges treated
wastewater year-round near the mouth of the Coquille River at river mile 0.8. The plant was
upgraded in 1993-1994 to correct recurrent effluent violations. Upgrades included a new outfall
that was built out into the river to address past problems of effluent backing up into the outfall
line during very high tidal conditions.

The WWTP is a conventional activated sludge plant designed for a population of 5,068 persons.
The plant includes head works consisting of a mechanical auger screen and grit removal system.
In late 2023, both the mechanical auger screen and grit classifier were upgraded. The removed
solids are transported to a landfill for disposal.

From the headworks, wastewater flows to one or both of two aeration basins through a

distribution channel, depending on the amount of flow the plant is receiving. Basin #1 has a
capacity of 157,000 gallons and basin #2 has a capacity of 145,000 gallons. A baffle in the

v06/03/2021 p.4 of 32



channel detains grease which is manually removed through an access port. The second basin is
typically brought online during wet weather flows. Blowers provide air to the basins through fine
bubble diffusers.

From the aeration basins, flow goes to the secondary clarifiers for settling. Each secondary
clarifier has a capacity of 199,000 gallons. Disinfection takes place following clarification with
ultraviolet lights in a two-channel system. Following disinfection, treated effluent is discharged
through Outfall 001.

Sludge from the clarifiers is pumped back to the aeration basins or to the aerobic digesters for
further digestion of the biomass. Digester #1 has a capacity of 127,000 gallons, while digesters
#2 and #3 hold 133,000 gallons each. The biosolids produced from digestion are Class B and are
land applied as a beneficial soil amendment at DEQ approved sites in Coos County or landfilled.

v06/03/2021 p.5 of 32



Bandon WWTP Estuary Scale Environmental Map

264000 266000 268000 270000 272:]00 274000

536000

O Bandon WWTP
——— Streams =
—— ClammingAreas ) .. Bullards Beach
~ = CrabbingAreas . . ‘State Park
[ | OR Groundwater DWSAs ‘ gl
| OR Surface Wate DWSAs

534000

532000

Pacific
Ocean

530000

528000

526000

524000

| Port of Bandon Marina

522000

opT

9 .J'l T e,

264000 266000 268000 270000 272000 274000

]
Mi X@n Miles
1033 SW Yamhill st. Suite 301 A 0 0.25 0.5 1
Portland, OR 97205 USA N Oregon Statewide Lambert Conformal Conic
ph: 503.222.1022 Unit of Intl. feet

fx: 503.296.2354

Figure 2-1: Facility Location

v06/03/2021

p. 6 0f 32



A | B | c | E | £ G | H 1 J K L I N I o P
VT “J‘ o .
[ RS SAPLE
AERATED GRIT TANK
10 [E"i ¥ | °
ROTATING
SohEE N n
HAND RAKED
BAR RACK
SCREENINGS 9
9 COMPACT ] &
Y| ]
GRIT
FUHF_ -
g
W
8 e WASHER 8
CONTAINER |
O 0O O CLARFIER 2 505, L/ -
= SO ATEA DESGH MARNIAL UONTH
O 23
& om w0 .
AERATION
’ AR ) = "
BLOWERS Gy ows sacan
(—!\ WAS 1.500 —
= ey
—G} o 1,250
() vt " R
6 {8y mesoim suse 1100
P
- D t
] SEwIR
IFLUENT PUMPING STATION > SLU0GE TRUCK HIDROPHEUIATI
" L
(PRLORE KEH) LOADING FUMP - o 5
| O S vy
H A
— {E— — i T B
RETURN_ACTIVATED
waup suwece s swoo P (3 .
4 STANDPIPE * l -ﬁ—# 1 4
H RS
POLMER)— -
— SLUDGE_SCREW 8 £
(<7 . O} |
& et l
3 THICKENED 3
(3 siost
(7 - AP |
. I ULTRAVIOLET
sunce . PRESSATE - © DISINFECTION CHANNELS
FEED PUMF STORAGE TANK L 1 T ,
2 CONMECT ‘I |
FOR WV
VeoRE H B
CLEANNG l_ .
-~ PR&“"BS:TE ~ TP FOR PUTURE 3 B
BOX. ,") LU0 SLUDSE TRUCK p
el TEAE 1
1 2 ewiEs REVISKING.
B Brown and Caldwell '——“L‘, o s ; == — =]~ CITY OF BANDON, OREGOM FLOW DIAGRAN HO SCALE
Consultants o SR WO
“ Eugene. Qregon [ p— . R . S} PLANT PROCESS FD2
- e 7 N ouan ___ GIM___ | o= Lo WASTEWATER TREATMENT
- fasrins  owTe: [z @092 5 B
Py gm&- e gz | e — i —| @) & PLANT IMPROVEMENTS -
— CHMS
p—

v06/03/2021

Figure 2-2: Line Drawing of Wastewater Treatment

p. 7 0of 32




Table 2-1: List of Outfalls

Outfall Number Type of Waste Lat/Long
001 Treated Wastewater 43.122446, -124.40466 (WGS84)

2.2 Compliance History

DEQ conducted a data gap analysis during the last permit cycle and determined receiving water
monitoring upstream of the outfall was needed for the proposed permit renewal. A monitoring
request letter was sent on 5/16/2022. The permittee did not collect the requested data. As a result,
receiving water monitoring upstream of the outfall is included in the proposed permit.

2.3 Stormwater

Stormwater is not addressed in this permit. General NPDES permits for stormwater are not
required for facilities with a design flow of less than 1 MGD.

2.4 Industrial Pretreatment

The permittee does not have a DEQ-approved industrial pretreatment program. Based on current
information, no industrial pretreatment program is needed. Schedule D of the proposed permit
requires the permittee to perform an industrial user survey.

2.5 Wastewater Classification

OAR 340-049 requires all permitted municipal wastewater collection and treatment facilities
receive a classification based on the size and complexity of the systems. DEQ evaluated the
classifications for the treatment and collection system, which are publicly available at:
https://www.deq.state.or.us/wq/opcert/Docs/OpcertReport.pdf.

3. Schedule A: Effluent Limit Development

Effluent limits serve as the primary mechanism in NPDES permits for controlling discharges of
pollutants to receiving waters. Effluent limitations can be based on either the technology
available to control the pollutants or limits that are protecting the water quality standards for the
receiving water. DEQ refers to these two types of permit limits as technology-based effluent